
www.csce.ca

2012 | WINTER/HIVER

Small and 
Rural Water 
Systems

Systèmes 
d’eau 

potables  
en milieu 

rural

�  Cooperation: Northern Sunrise County, AB

�  Decision support for small water systems

�  River intake: Six Nations, ON

�  Water pricing models

P
u

b
lic

a
tio

n
s
 M

a
il A

g
re

e
m

e
n

t #
4

0
0

6
9

2
4

0





IN VIEW: PROJECTS

12 Northern Sunrise County Water
Treatment Plant

14 Water Treatment for The Six Nations

12

14

9

contents
WINTER 2012/HIVER 2012 | VOLUME 29.5

TECHNICAL: SMALL AND RURAL WATER 
SYSTEMS/TECHNIQUE: SYSTÈMES D’EAU 
POTABLES EN MILIEU RURAL
18 Introduction: small and rural systems have unique needs
19 Water pricing models, sustainability and financial viability of
[...]
committee has been growing steadily 

since its creation more than a year ago. We 
now have a page on the revamped CSCE 
website (csce.ca/committees/young-pro-
fessionals/), although it is still needs a lot 
of work. We plan to improve our commu-
nication network by creating a presence 

on LinkedIn, Twitter, Facebook, etc., so 
that we can connect and share informa-
tion more easily. Which platform would 
be most useful for you? Get in touch and 
let us know.

We have also seen the YP activities at 
the annual conference grow over the last 
couple of years and plan to continue this 
for Montreal 2013 (www.csce2013.ca). The 
president’s reception, which is a great event 
for networking with each other, as well as 
members of the CSCE executive, will still 
be a featured event. This year it will take 
place prior to the opening reception instead 
of during a breakfast. We are also working 
on a number of sessions that could include 

topics such as leadership, time management 
and career paths. Are there any topics on 
your wish list? Please send us an email with 
your suggestions. 

There will be more YP social events this 
year, which are always fun and provide a 
great opportunity to interact in a less formal 
setting. New items that we are contemplat-
ing include the opportunity to participate in 
a service project that will help people in the 
Montreal community and a travel bursary 
to help offset your conference costs. Watch 
your inbox for upcoming conference details 
as well as other YP events and initiatives. �

Amie Therrien can be reached at yp@csce.ca

Amie Therrien, ing., M. Ing.

PRÉSIDENTE, COMITÉ DES JEUNES 

PROFESSIONNELS DE LA SCGC

Le comité des jeunes professionnels de 
la SCGC grandit constamment depuis 

sa création, il y a plus d’un an. Nous avons 
maintenant une page (csce.ca/committees/
young-professionals/) sur le site web rénové, 
même s’il reste encore beaucoup à faire. 
Nous songeons à améliorer notre réseau de 
communication en assurant une présence 
sur LinkedIn, Twitter, Facebook, etc. afin 
que nous puissions faire circuler et partager 
l’information plus facilement. Pour vous, 
quelle serait la plate-forme la plus utile ? 
Faites-nous part de votre réponse.

Nous avons aussi été témoin des activités 
du comité des jeunes professionnels lors des 
congrès, au cours des dernières années, et 
nous comptons faire de même au congrès 

de Montréal, en 2013 (www.csce2013.ca). 
La réception du président, qui demeure un 
grand événement pour le réseautage entre 
nous comme avec les membres de la direc-
tion de la SCGC, demeure un événement 
important. Cette année, cet événement se 
déroulera avant la réception d’ouverture 
plutôt qu’à l’occasion d’un petit déjeuner. 
Nous préparons également diverses sessions 
qui pourraient comporter des sujets comme 
le leadership, la gestion du temps et le che-
minement d’une carrière. Y a-t-il des sujets 
que vous aimeriez voir traiter ? Faites-nous 
part de vos suggestions. 

Il y aura encore plus d’activités sociales 
pour les jeunes professionnels au cours de 
l’année, ce qui vous permettra d’interagir 
en vous amusant, dans un cadre détendu. 
Les nouveaux projets que nous aborderons 
comportent des occasions de participer à des 
projets susceptibles d’aider des gens au sein 

de la communauté montréalaise, ainsi qu’une 
aide financière permettant d’absorber une 
partie des frais de participation au congrès. 
Surveillez nos prochains courriels sur le pro-
chain congrès ainsi que sur les autres activités 
pour les jeunes professionnels. �

Vous pouvez rejoindre Amie Therrien à l’adresse 
suivante : yp@csce.ca

10 Hiver 2012 | L’Ingénieur civil canadien



IN MEMORIAM

Canadian Civil Engineer | Winter 2012 11

D.J. Laurie Kennedy, 
CSCE President, 
1975/76

By Mel Hosain, Hugh Krentz, and Peter Wright

The CSCE was saddened to learn of the passing of D. J. Laurie 
Kennedy on July 1, 2012, in Edmonton. Kennedy, who had been 

a most effective president in 1975-76, continued to serve the Society in 
many capacities, including being the chair of the Technical Activities 
Committee from 1986 to 1988, and chair of the Honours and Awards 
Committee from 1991 to 1994. His term as president marked the 
emergence of the Society as an organization with its own sense of place.

Kennedy received his B.A.Sc. from the University of Toronto, and 
his M.Sc. and Ph.D. from the University of Illinois. He joined the 
Department of Civil Engineering, University of Toronto in 1956 and 
was on the academic staff until 1970, when he became the chair of 
the Department of Civil Engineering at Carleton University. This was 
followed by a term as dean of engineering at the University of Wind-
sor, after which he moved to Edmonton to pursue both an academic 
and consulting career. Over the years, in spite of his heavy research 
involvement, he was an excellent teacher, adored by his students.

Kennedy was internationally recognized as an accomplished re-
searcher in structural engineering, having published extensively in 
refereed journals and supervised numerous graduate students. One 
early research example is his work on simple end plate beam con-
nections, which are still included in the CISC Handbook of Steel 
Construction. Kennedy also served on the NSERC Grant Selection 
Committee, and undertook national lecture tours for the CSCE. 

Kennedy excelled in many areas but his contributions to the develop-
ment of limit states design requirements for steel building structures 
will likely be seen as his principal legacy. From 1968 to 2005 he was the 
chair of the Canadian Standards Association Technical Committee on 
Steel Structures for Buildings. Thus he has the distinction of chairing 
the committee that wrote the last version of the CSA S16 Standard 
based on allowable stress design procedures, published in 1969, and 
also the first version of the S16 standard based on limit states design 
procedures, published in 1974. The latter became the first steel design 
standard based on limit states design published outside of eastern Eu-
rope and was used as a model for standards in other countries.

Laurie Kennedy had a distinguished career as a practising civil 
engineer. His enthusiasm was infectious and his intellectual honesty 
ensured that whatever he undertook would be done with thorough-
ness, commitment and integrity. �



By Nathan Miller, EIT

ASSOCIATED ENGINEERING

Located in Northern Alberta, Northern Sunrise County encom-
passes the village of Nampa, the communities of Three Creeks, St. 

Isidore, Marie Reine, Harmon Valley, Reno, Cadotte Lake, and Little 
Buffalo, as well as the Woodland Cree First Nation reserve. Together, 
these communities have a population of approximately 3,000 residents. 

During the past decade communities in the county have faced the 
prospect of having to replace aging water treatment plants. Others such 
as the village of Nampa also found that their original water source had 
become unreliable. With increasingly stringent regulations, many com-
munities determined that continuing with individual treatment plants 
was economically unfeasible, as well as impractical.

Responding to these challenges, Northern Sunrise County part-

nered with the village of Nampa and Woodland Cree First Nation 
to embark on a new regional water system. They established a vision 
to reduce the environmental footprint of the new facilities and to 
advance their communities’ knowledge of water conservation and 
environmental awareness. 

Plant has small fooprint and efficient systems
The county engaged Associated Engineering to develop an eco-
nomical and environmentally sustainable new water system. The 
$66-million project, delivered in two phases, resulted in 100 kilome-
tres of new potable water pipeline and a new water treatment plant 
that achieved LEED Silver certification – a first for the region! The 
water treatment plant has a net design capacity of 1,490 m3/day.

By adopting an integrated design process that focuses on sustainable 
practices, water conservation, and energy conservation, the LEED-

Northern Sunrise County 
Water Treatment Plant

IN VIEW: PROJECTS | PROJETS EN VEDETTE

12 Hiver 2012 | L’Ingénieur civil canadien

The plant was 

designed with a 

small site footprint 

and features a 

solar wall.

This project in Northern Alberta is a model example of how remote communities can come 
together to have a trustworthy water supply.  Their new plant is also LEED-certified.

P
h

o
to

s
 c

o
u

r
te

s
y
: 

A
s

s
o

c
ia

te
d

 E
n

g
in

e
e

ri
n

g



IN VIEW: PROJECTS | PROJETS EN VEDETTE

Micro filtration membrane equipment inside the plant.

OWNER: Northern Sunrise County and NEW water Ltd. partners

PRIME CONSULTANT: Associated Engineering, Edmonton 

(Blair Birch, P.Eng., Garry Drachenberg, P.Eng., Juliana Tang, P.Eng.)

Canadian Civil Engineer | Winter 2012 13

certified facility has stepped far beyond the 
current industry practices for the design and 
operation of water treatment plants.

The plant was designed to have a small 
site footprint, with storm water manage-
ment and drought-tolerant landscaping. 
The building has water efficient plumbing 
fixtures, a solar wall pre-heat air ventila-
tion system, and energy efficient lighting. A 
water-to-water heat pump provides a novel 
approach to the building’s cooling system, 
sending reject heat to a process clarifier tank 
instead of using an air condensing unit. The 
design also incorporates daylighting, a high 
insulation R-value building envelope, recy-
cled content in its materials, and low-VOC 
paints and sealants.

Desiltation and 
ultra-filtration membranes
The Peace River provides the raw water 
supply source for the plant. Water is drawn 
from the river via Shell Canada’s existing river intake and trans-
ferred by two low-lift pumps to an adjacent desiltation pond. The 
desiltation pond is designed to allow silt and sand to settle from the 
water. Removing silt and sand reduces wear on the plant’s mechani-
cal components and reduces the amount of chemicals required to 
treat the water. 

High pressure transmission pumps then transfer the raw water from 
the river valley to the water treatment plant’s raw water reservoir. The 
reservoir is equipped with an aeration system that maintains and 
improves the stored water quality and inhibits algae growth. From 
the reservoir, raw water is fed to the water treatment plant by gravity, 
which reduces the pumping requirements.

The water treatment plant consists of a packaged clarifier system and 
ultra-filtration membranes. A total of 10 different chemicals are used 
to help in the pre-treatment, membrane maintenance and disinfection 
phases, helping to remove taste and odour and to settle particulates. 

The packaged clarifier pre-treatment tank is equipped with mixers 
and a settling unit. Alum is used to coagulate and help settle out solids 
in the raw water. From here the water flows into a tank that supplies the 
membrane system.

Microfiltration membrane systems effectively remove very small 
particulate matter from the water, using 0.1 micron polyvinylidene-
flouride (PVDF) hollow fiber membrane technology. The membranes 
remove the remaining suspended solids and pathogens, then the treat-
ed water flows to the clearwell where it is chlorinated for disinfection. 

At the end of the clearwell, ammonia is added to the water to form 
chloramines. Chloramine lasts much longer in the local water distri-
bution systems than chlorine, meaning it provides them with greater 
protection against contamination from bacteria and viruses.

The treated water is delivered throughout the county via two re-
gional water pipelines, one serving the communities to the east of the 
plant and the other serving those to the south.

Project fosters relationships
The LEED Silver certified water treatment plant and regional water 
supply system is a model example of a community approach. The 
project fosters relationships between municipal governments, First 
Nations, federal agencies, the Government of Alberta, and private 
industry to develop a safe, reliable and sustainable source of drinking 
water. Northern Alberta farming communities, hamlets, towns, and 
First Nation communities that would normally rely on substandard 
local water sources, can now rely on a safe, robust source of drinking 
water that will sustain community growth and economic develop-
ment in the region. �



By Justin Gee, P.Eng.

VICE PRESIDENT, FIRST NATIONS ENGINEERING SERVICES LTD.

The Six Nations of the Grand River is the largest First Nation in 
Canada. It is located approximately 20 kilometres southeast of 

Brantford, Ontario, along the banks of the Grand River and has a 
population of 12,000 people.

The existing communal water supply, treatment and distribution 
system services approximately 14% of the community, primarily 
within the Village of Ohsweken. The rest of the population relies 
upon individual wells (53%), trucked water (20%) or other water 
supplies (2%), while approximately 11% has no water supply. 

For decades the First Nation has been experiencing drinking water 
quality and supply issues with both individual residential groundwa-
ter supplies and the communal water system. In 2004, for example, 
a hydrogeological study found that 78% of the wells tested were 
contaminated and that a majority of the dug or bored wells had 
water shortages.

The source of raw water for the existing communal water system 
is the Grand River. Treatment is by a full conventional treatment 
process and UV disinfection. The plant was originally commissioned 
in 1989 and over the years a number of water quality and operational 
issues have been reported. For example, persistent disinfection by-
product issues could not be properly addressed due to the limitations 
of the technology in place, and Six Nations Council imposed a water 
consumption ban that lasted 55 weeks in 1992-1993 due to excess 
levels of N-Nitrosodimethylamine (NDMA).  

As well, the quality of water in this section of the Grand River 
fluctuates dramatically depending upon the season. Turbidity, for 
instance, varies from 10-1,340 NTU. As a result, the vast majority 
of municipalities have abandoned the Grand River as their source 
of raw water.

Decision to replace the existing plant
Six Nations retained First Nations Engineering Services Ltd. 
(FNESL) to review the existing communal water treatment and 

Water Treatment 
for The Six Nations

IN VIEW: PROJECTS | PROJETS EN VEDETTE

14 Hiver 2012 | L’Ingénieur civil canadien

Water treatment 

plant under 

construction.

A large First Nations community in southwest Ontario is building a water treatment plant to 
overcome problems with the Grand River water source.

P
h

o
to

s
 c

o
u

r
te

s
y
: 

F
N

E
S

L



IN VIEW: PROJECTS | PROJETS EN VEDETTE

Construction of multi-port intake structure along the Grand 

River; there are also two twinned below-grade conduits to store 

raw water in case of contamination occurring upstream.

NAME OF PROJECT: The Six Nations of Grand River 

Water Treatment Plant 

OWNER-CLIENT: The Six Nations of the Grand River  

PRIME CONSULTANT, ENGINEERING DESIGN: First Nations 

Engineering Services Ltd., Ohsweken, Ont. (Justin Gee, P.Eng., 

Craig Baker, P.Eng., Kyle Gee)

SUBCONSULTANT, ENGINEERING DESIGN: 

Associated Engineering (Elia Edwards, P.Eng.)

CONTRACTOR: Maple Reinders

Canadian Civil Engineer | Winter 2012 15

supply system in 2003. Based upon population, housing and non-
domestic demand projections, we determined that the treatment and 
supply system was not able to meet the community’s long term needs.   

A decision was therefore made to build a new water treatment plant 
located 1.2 kilometres north of the existing plant along the Grand 
River. Now under construction by contractor Maple Reinders, the 
plant is scheduled for completion in spring 2013. 

Membrane pilot studies
Due to the problems associated with groundwater in the area, the 